

Patient Name:

DOB:

Intravenous Immunoglobulin (IVIG) Infusion Orders

Diagnosis (please provide ICD-10 code in	n space provided):		
Primary Humoral Immunod		Multifoca	al Motor Neuropath	Ŋ
Chronic Inflammatory Demy	elinating Polyne	uropathy		
(ICD-10)				
Other: (ICD-10)				
Nursing Orders:				
 Monitor vital signs every 30 mi 	nutes and with	each rate change		
Administration guidelines vary	by IVIG produc	t and brand. Revie	ew manufacturer i	nstructions for
infusion rate, titration schedule	e and filtration	requirements.		
If infusion-related reaction occ	•		persensitivity Read	ction
Management Policy/Protocol a	s clinically indi	cated.		
Pre-medications:				ol 125 mg IV/D
✓ Tylenol 1000 mg PO		dryl 25 mg IV	🕑 Solu-mear	01 125 mg IVP
Loratadine 10 mg PO	Othe	<u>.</u>		
Administer IVIGg/kg	lispense only _			
Dose may be rounded by up to 10% to nearest	z vial size per prot	ocol. Provider check h	ere (🔄) to PROHIBI	T dose rounding.
Administer as a sing	le infusion	Divide dose ov	er day	/S
Frequency:	weeks	Every	I	months
Once Other	-			
Hydration (optional):) min pre- or po	ost-infusion PRN h	ydration or heada	ache
Provider (please print):				
Dravidar signatura				
Provider signature:			Date:	